

Test Report

No.: SZTYR050410902/LP

Date: APR 19, 2005

Page 1 of 2

VETTE-SHUNFU METAL PRODUCTS CO., LTD.
ZHAOLIN INDUSTRIAL ZONE, XIEGANG TOWN,
DONGGUAN CITY, GUANG DONG PROVINCE, CHINA

Report on the submitted sample said to be HEAT SINK

Buyer : VETTE CORP.
Supplier / Manufacturer : VETTE-SHUN FU
Sample Receiving Date : APR 11, 2005
Testing Period : APR 12, 2005 TO APR 18, 2005

Test Requested : 1) To determine the Lead Content in the submitted sample.
2) To determine the Cadmium Content in the submitted sample.
3) To determine the Mercury Content in the submitted sample.
4) To determine the Hexavalent Chromium Content in the submitted sample.
5) Determination of PBBs (polybrominated biphenyls), PBDEs (Polybrominated diphenylethers) in the submitted sample.

Test Method : With reference to EPA Method 3050B: 1996 / other acid digestion.
With reference to EN1122: 2001 Method B / other acid digestion.
With reference to EPA Method 3052: 1996 / other acid digestion.
With reference to EPA Method 3060A: 1996 / other wet digestion.
Analysis was performed by Atomic Absorption Spectrometer (AAS), Inductively Coupled Plasma Atomic Emission Spectrometer (ICP-AES) and UV-VIS spectrophotometer.
With reference to SGS in-house method. Analysis was performed by GC/MS.

Test Results : Please refer to next page.

Signed for and on behalf of
SGS-CSTC Ltd.



Zhang Yanzheng, Helen
Section Manager

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

SZL 3 2 4 2 5 6

Test Report

No.: SZTYR050410902/LP

Date: APR 19, 2005

Page 2 of 2

Test Results

Element	Silver color metal board
1) Lead (Pb)	106 ppm
2) Cadmium (Cd)	< 2 ppm
3) Mercury (Hg)	< 2 ppm
4) Hexavalent Chromium (Cr ⁶⁺)	< 2 ppm

Note : - < = Less than
 - ppm = mg/kg
 - Results shown are of the total weight of dry samples

5) Content of PBBs (polybrominated biphenyls), PBDEs (Polybrominated diphenylethers)

Flame Retardants	Silver color metal board	Detection Limit
Polybrominated Biphenyls (PBBs)	---	---
Monobromobiphenyl	N.D.	5 ppm
Dibromobiphenyl	N.D.	5 ppm
Tribromobiphenyl	N.D.	5 ppm
Tetrabromobiphenyl	N.D.	5 ppm
Pentabromobiphenyl	N.D.	5 ppm
Hexabromobiphenyl	N.D.	5 ppm
Heptabromobiphenyl	N.D.	5 ppm
Octabromobiphenyl	N.D.	5 ppm
Nonabromobiphenyl	N.D.	5 ppm
Decabromobiphenyl	N.D.	5 ppm
Polybrominated Diphenylethers (PBDEs)	---	---
Monobromodiphenyl ether	N.D.	5 ppm
Dibromodiphenyl ether	N.D.	5 ppm
Tribromodiphenyl ether	N.D.	5 ppm
Tetrabromodiphenyl ether	N.D.	5 ppm
Pentabromodiphenyl ether	N.D.	5 ppm
Hexabromodiphenyl ether	N.D.	5 ppm
Heptabromodiphenyl ether	N.D.	5 ppm
Octabromodiphenyl ether	N.D.	5 ppm
Nonabromodiphenyl ether	N.D.	5 ppm
Decabromodiphenyl ether	N.D.	5 ppm

Note : - N.D. = Not Detected
 - Not detected is lower than detection limit value.

*** End of Report ***

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

SZL 3 2 4 2 5 5